13






Spare parts for Log Splitter, LS5T-52

NUMBER PART DESCRIPTION QUANTITY
1 SCREW , M6%*15 2
2 LIFT HANDLE 1
3 PLASTIC 1
4 SCREW, M8*20 4
5 HYDRAULIC CYLINDER 1
6 Piston 1
7 Piston seal 1
8 O-ring 1
9 Stud 4
10 |Cylinder cover front 1
11 Seal 1
12 |Piston rod weldment 1
13 [Pin 1
14 |Guding sleeve 2
15 |Sliding pusher weldment 1
16 [Spring guard (L) 1
17  |Guid rod 2
18 [Frame weldment 1
19 |Retract Spring 2
20 |Fixer 4
21  |Screw , M6*10 16
22 Spring washer, 6 8
23  |Spring guard (R) 1
24  |Bolt , M8%*12 5
25 |Nut, M8 7
26  |Bracket 1
27 |Bolt , m8%*30 1
28 |Gear Pump Housing—End 1
29 [Sliding Sleeve 4
30 O-ring 2
31 [Circlip 2
32 [Pin , B8%24 2
33 Steel Ball, 2.5 1
34 |gear shaft 1
35  |Gear 2
36 |Gear housing plate 1
37 [Bolt , M5%185 3
38 [Motor Cover—front 1
39 |Washer 4
40 |Spring washer, b 5
41 Seal 1
42 |Pin 1
43 |Nut, M5 3

Motor assembly(motor. switch.

capacitor. switch box. cable and
44 1

plug. motor cover

rear. shroud. fan)
45 [Bolt , M8%30 9
46 |Spring washer, 8 11
47 |Washer, 8 9
48 |Pressure Limited Valve Spring 1
49 |Steel Ball, 6 1
50 |O-ring 2
51 Safety Valve Adjusting Screw 1
52 O-ring 1
53 Screw 1
54 [Bolt , M5%*8 1
55 |Lever Guard 1
56  |Screw , M6%35 2
57 1
63 |Control lever Assembly 1
64 1
58 |Lever knob 1
59 [Wheel Cover 2
60 |Snap washer—shaft 2
61 [Wheel 2
62 |Wheel Bracket 1
65 |Snap washer—shaft 1

AB2E5UEE AL

-2692/6



66 Spring 1
67 |Valve Rod 1
68 [0—ring 1
69 |Sliding Pressure Sensor Sleeve 1
70 O-ring 5
71 [Valve Sleeve 1
72 O-ring 1
73 |Cylinder cover—Rear 1
74 |Spring 1
75 |0O—ring 1
76  |Nut Plug 1
77 |Copper Gasket 4
78 |Nut cap 4
79 |0—ring 1
80 |Wing bolt 1
81 O-ring 1
82 |Dipstick 1

AB2E5UEE AL

-2691/6



